
  
 

SANDOVAL COUNTY  
WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 

 
 

  
 

 PRELIMINARY  
 ENGINEERING  
 REPORT 

 

                 
 

APRIL 15, 2011 

 
 
 
 
 
 
 
 
 
 
 
 
                       
 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 i  

Table of Contents 
  

SECTION 1 EXECUTIVE SUMMARY (OVERVIEW) .................................................................................................... 1 
1.1 FINDINGS .............................................................................................................................................................. 1 
[...]
Table 5-5: Middle Rio Grande Water Rights Cost Summary 
Table 5-6: Alternative 2 Cost Estimate 
Table 5-7: Alternative 2 Rating 
Table 5-8: Alternative 3 Cost Estimate 
Table 5-9: Alternative 3 Rating 
Table 5-10: Water Source Rating Summary 
Table 6-1:   Well EXP-6 Water Chemistry 
Table 6-2:   Viable Pre-Treatment Processes 
Table 6-3:   Process Evaluation Matrix 
Table 6-4:   Estimated Preliminary Chemical Feed Rates 
Table 6-5:   Solids Concentrations in Preliminary Process Streams 
Table 6-6:   RO Brine Reject Cost Comparison 
Table 7-1:   Estimated Full Scale Chemical Feed Rates 
Table 7-2:   Solids Concentrations in Full Scale Process Streams 
Table 7-3: Draft Permitting Task List 
Table 7-4: Expected Project Cost 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 iv  

 
 
CERTIFICATION 
Registered Professional Engineer Certification:   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Panoramic view of the Pilot Treatment Plant at Exploration Well EXP-6 

 
 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 1  

SECTION 1  
EXECUTIVE SUMMARY (OVERVIEW) 
  

1.1 FINDINGS 

Sandoval County proposes to create a wholesale water utility that will supply 5.0 MGD potable water sold 
wholesale to existing and new to water utilities serving the area between the City of Rio Rancho and the Rio 
Puerco. The service area is adjacent to the fastest-growing community in New Mexico and is designated by 
County and State planning entities for dense mixed-use development. 

This preliminary engineering report (PER) provides a comprehensive evaluation of the County’s proposal to 
develop this wholesale water utility. It evaluates various issues facing the County and presents a 
recommended action plan. The report reviews previous groundwater development efforts, describes the 
selected water treatment process, summarizes pilot testing that confirms these processes, and outlines a 
financial analysis of the recommended project. 

The proposed wholesale water supply utility will extract brackish groundwater and treat it to drinking water 
standards using a reverse osmosis process preceded by multi-stage pretreatment. All design criteria comply 
with the U.S. Safe Drinking Water Act administered by the U.S. Environmental Protection Agency (USEPA) 
together with the regulations and policy of the New Mexico Environmental Department (NMED). 

Fostering economic growth is the County’s preliminary motivation in initiating this project. By developing a 
new potable water supply, the County intends to add new industrial and commercial enterprises along with 
an increase in housing. It should be noted, however, that the overriding focus is to create more employment 
opportunities within Sandoval County.  

This water project is also an economic development catalyst. Where possible, this project seeks to reduce 
waste plant residuals by converting them into marketable products. In the course of this effort the water 
treatment process itself creates ancillary enterprises and additional employment opportunities. 

1.2 FUTURE WATER DEMAND 

As the plant capacity is expanded beyond 5 MGD, the cost of water produced is projected to decrease, 
although at a much reduced rate. This reduction in cost is primarily associated with a decrease in marginal 
operating expenses. 

1.3 EXISTING WATER DEMAND 

The City of Rio Rancho has an immediate need for 5.0 MGD of additional supply. The proposed project 
would supply this need, offering Rio Rancho an alternative water source to their ongoing buy-and-retire 
initiative. 

The Rio West master planned community, located within the service area, also requires a 100-year potable 
water supply before proceeding with development. Depending on Rio Rancho’s progress buying-and-retiring 
existing water rights, the Project water could be made available to facilitate the Rio West project. 

A firm purchase commitment from either party, or from one of the other master planned communities 
proposed in the service area, is necessary to secure financing for the Project. The water supply approvals 
are necessary concurrently to secure the necessary supply agreement. 

1.4 PROJECT CAPACITY 

In a previous study completed by the County in 2009 by Universal Asset Management it was determined 
that 5 MGD treatment trains were optimal for this project. Figure 1-1 illustrates that the 5 MGD plant size 
represents the most cost effective module. As future demand grows it is proposed that the wholesale water 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 2  

supply utility could expand in 5 MGD increments, although such expansions are not necessary for the 
proposed Project. 

 

1.5 SOURCE ALTERNATIVES 

Three alternatives were evaluated for supplying raw water necessary to supply the 5.0 MGD project. 

� Treat brackish groundwater from the aquifer directly beneath the service area, 

� Buy and retire water rights in the Middle Rio Grande Basin and transport the water from the point(s) of 
diversion 21 miles over to a treatment plant and storage tank within the service area, and 

� Buy and retire water rights from the Pecos River, similar to the project proposed by Barrendo LLC, and 
transport raw water 175 miles west to a treatment plant and storage tank within the service area. 

Table 1-1 summarizes the three water source alternatives evaluated in this report: 

 

Table 1-1 
Water Source Alternatives 

Description Intake Type Point of Diversion Transmission 

Brackish Groundwater 5 Deep Wells Below Service Area ½ -mile Collector Pipelines 

Buy & Retire 
Middle Rio Grande Rights 

River Intake w/ 
Pump Station 

West Bank Rio Grande 21-mile Pipeline 

Buy & Retire 
Pecos River Rights 

River Intake w/ 
Pump Station 

Lake Sumner 175-mile Pipeline 

 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 3  

Conservation, wastewater reclamation, and similar alternatives are not feasible because the service area is 
undeveloped and the County does not have control over significant wastewater being treated and disposed 
of by the municipalities located within the County boundaries. 

1.6 PREFERRED SOURCE 

The Rio Puerco brackish water aquifer is the preferred water source on the basis of cost and schedule 
advantages. The Rio Puerco aquifer is a confined aquifer located at a depth of 3,500 feet. Aquifer testing 
and analysis reveals at least 576,000 acre-feet of recoverable water and may store up to 2,600,000 acre-
feet. At an initial plant capacity of 5 MGD the aquifer will provide a 100-year supply under the lower storage 
estimate. 

The brackish raw water quality is represented in Table 1-2. Constituents in bold type exceed drinking water 
standards. These constituents dictate the target water treatment processes selected. 

Table 1-2 
Well EXP-6 Water Chemistry 

Parameter 
Well EXP-6 

Water 
Primary Drinking  
Water Standard 

Secondary Drinking  
Water Standard 

Alkalinity (mg/l) as CaCO3 1,800 N/A N/A 
Arsenic (mg/l) 0.634 0.01 N/A 
Bicarbonate (mg/l) 1800 N/A N/A 
Boron (mg/l) 9.7 N/A N/A 
Calcium (mg/l) 450 N/A N/A 
Carbon Dioxide (mg CO2/l) 1900 N/A N/A 
Chloride (mg/l) 3,100 N/A 250 
Fluoride (mg/l) 4.8 4.0 2.0 
Gross Alpha (pCi/l) 209 15 N/A 
Hardness (mg/l as CaCO3) 1,500 N/A N/A 
Iron (mg/l) 3.3 N/A 0.3 
Lead (mg/l) ND 0.015 N/A 
Magnesium (mg/l) 97 N/A N/A 
Phosphorus (mg/l) 0.29 N/A N/A 
pH   7.05 N/A 6.5-8.5 
Radium 226+228 (pCi/l) 85 5 N/A 
Salinity (unitless) 10.4 N/A N/A 
Silica (mg/l) 32 N/A N/A 
Sodium (mg/l) 3,600 N/A N/A 
Strontium (mg/l) 8.8 N/A N/A 
Sulfate (mg/l) 4,400 N/A 250 
TDS (mg/l) 12,000 N/A 500 
Temperature 150 F N/A N/A 
Turbidity (NTU) 13 N/A N/A 
Thallium (mg/l) 0.007 0.002 N/A 
Uranium (mg/l) 0.002 0.03 N/A 

 

1.7 SELECTED WATER TREATMENT PROCESS 

Three alternative water treatment processes were evaluated: 

� Alternative 1:  Warm Lime Softening with Media Filtration and Reverse Osmosis (RO) 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 4  

� Alternative 2:  Warm Lime Softening with Media Filtration, Weak Acid Cation (WAC) Ion Exchange and 
Reverse Osmosis 

� Alternative 3:  Nanofiltration Softening with Reverse Osmosis (RO) 

Alternative 2 is the recommended treatment process. This process is illustrated in Figure 1-2. Process flow 
diagrams showing additional detail are in Appendix A. 

 

1.8 RESIDUAL PRODUCTS 

Processing residual waste into marketable products, or disposing of wastes with no commercial opportunity, 
represents a significant cost to constructing and operating this brackish water treatment plant. In an attempt 
to maximize the sustainability of this facility the following residual management protocol regarding the 
handling of residuals has been followed: 

� First:  Reuse residuals internally within the proposed water plant 

� Second:  Find a commercial market into which processed residuals can be sold; thus creating a 
revenue stream for the plant 

� Third:  If no is feasible, find the least costly means of safe disposal 

The following table illustrates the residuals produced and their proposed disposition. 

Figure 1-2 Process Alternative 2:  
Warm Lime Softening +Media Filtration + WAC Ion Exchange + RO  



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 5  

 

Table 1-3 
Disposition of Residuals 

Residual Description 
I 

Reuse Internally 
II 

Marketable Product 
III 

Dispose 
CO2 X   
Pressure X   
Heat X   
Arsenic & Radium   X 
Lime X X  
Magnesium Carbonate  X  
Salt (Sodium Chloride) X X X 
Salt (Sodium Sulfate)   X 
WAC Regeneration Waste   X 

The three primary marketable residuals are magnesium carbonate, sodium chloride, and lime. All together 
these products represent potential revenues of approximately $4.5 million per year. This is a significant 
revenue stream and long-term contracts for the sale of these products should be secured before final project 
financing is closed. A preliminary market survey was performed and resulted in letters of interest for all 
marketable products1. 

The primary residuals ultimately requiring disposal include: a) ferric precipitates containing arsenic and radio 
nuclides which must be handled as hazardous waste, and b) reverse osmosis brine mixed with the 
regenerative waste of the ion exchange unit that will be disposed using an injection well. Exploratory well 
EXP-5 will be converted to an injection well for this purpose. The residuals disposed in this manner would 
be injected into the topmost units of the Madera group formation about 1,500 feet below the San Andreas 
and Glorieta (SAG) source formation2. 

1.9 ENERGY 

After residual handling and processing energy represents the second most significant expense. Energy also 
represents the least predictable component of operational expense. In analyzing the options for this plant 
project the following criteria were followed: 

� Maximize the use of renewable energy resources 

� Reduce the carbon footprint of the facility and its impact on greenhouse gas emissions 

� Evaluate the most sustainable and predictable price structure 

The proposed desalination treatment facility requires a considerable amount of energy in the form of heat 
and electricity. The County faces several choices in meeting these energy requirements: 

� Option 1 – Existing Utility Services:  The County could buy electricity from Public Services of New 
Mexico (PNM) and natural gas from New Mexico Gas Company. 

� Option 2 – Combined Heat & Power (CHP):  The County could buy natural gas only from New Mexico 
Gas Company and the treatment plant could produce its own electrical power. 

                                                   
1 A supplemental financial analysis was performed (Appendix L) assuming no markets for residual projects, which 

has financial impact but not preferred 
2 Similarly, the possibility that the New Mexico Ground Water Quality Bureau would disallow brine injection is 

addressed by assuming solar evaporation ponds in Appendix L’s worst-case financial analysis. 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 6  

� Option 3 – Alternative Renewable Energy:  The County could produce their own gas using an 
agricultural based energy crop anaerobically digested to create biogas. This biogas would fuel a 
combined heat and power (CHP) energy plant. 

� Option 4 – 250 MW Gas Fired Power Plant:  The County has been approached by Native Energy 
Development, LLC to co-locate a gas-fired power plant with the proposed water plant. The County 
would purchase power directly from the power plant and benefit from free heat. The water plant would 
reciprocate by supplying cooling water. 

Table 1-4 illustrates the aggregate annual energy cost for each option. 

Table 1-4 Annual Energy Cost 
Option Annual Energy Cost 

1. Existing Utility $3,300,000 
2. CHP $2,500,000 
3. Biogas Renewable Energy $3,800,000 
4. Gas Fired Power Plant $1,500,000 

The financial analyses indicate that Option No. 4, the Gas Fired Power Plant is preferred.  

If this power project failed to materialize in a timely manner the County could fall back to Option No. 2 CHP 
choosing to negotiate for the purchase of natural gas from PNM or Native Energy Development, LLC. If 
Option No. 2 is activated as a result of the gas fired power plant not materializing, the County must be 
aware of the unpredictable nature of gas pricing. As a long-term plan any CHP energy alternative should 
include future use of renewable biogas produced on-site. 

1.10 RECOMMENDATIONS 

1. Water Source – Construct five wells each with a capacity of 1,100 gpm.  

2. Water Treatment and Residual Processing – Construct a treatment plant based on reverse 
osmosis salt removal following multi-stage pretreatment to remove heat, pressure, gasses, metals, 
and hardness. Make best use of the residual products within the plant, like heat and pressure, and 
build adjacent processing facilities to manufacture commercially valuable commodities from other 
residual products.  

3. Energy 

� Proceed with Native Energy Development, LLC in the co-location of a 250 MW gas fired power 
plant 

� If this first plan fails to materialize initially construct a gas fueled co-generation plant using a 
combined heat and power (CHP) process 

 

1.11 FINANCING 

TABLE 1-5 
EXPECTED PROJECT COST 

ITEM AMOUNT 

Total Estimated Construction Cost $76,992,200 

Total Project Cost $105,140,250 

Long-Term Debt Requirement $106,740,985 

Projected Water Rate $6.01/1,000 gallons 

 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 
 

 7  

In order to reduce the initial capital cost of the basic plant, it is recommended that the lime and salt recovery 
elements be financed as an operating lease with companies specializing in these areas or through grants 
obtained by the County. 

The average annual operation cost required to produce 5 MGD is $15.5 million. This cost can be segregated 
into the categories displayed in Figure 1–3.  

            Figure 1–3 Operations and Maintenance Costs Breakdown 

� The above annual costs assume no significant grant contributions beyond the current Water 
Trust Board contribution. It is assumed that the project would be funded using tax-exempt debt 
amortized over 20 years at an average annual interest rate of 4.5%. 

� Financial Assumptions 

– 10% debt coverage 

– 1 year capitalized interest 

– 18 months of interest during construction 

B. Price Sensitivity – The project financing is sensitive to the amount of grants ultimately obtained. At 
[...]
� Radium and gross alpha particle removal was extremely effective in the softening process. 

� Warm Lime softening would require a dosage of 1500 mg/l, which equals approximately 
72,000 lb/day of dry lime for a 5 MGD treatment facility.  

� The warm lime softening process will generate an estimated 158,000 lb/day (dry weight) of 
sludge containing primarily calcium carbonate and magnesium hydroxide as well as arsenic 
and radionuclides.  

The large amount of lime required in the process combined with the effectiveness of the arsenic 
and radionuclide removal in the softening process created cause for concern. To reduce the 
amount of lime that would have to be imported to the treatment facility, the lime waste could be 
recycled in a process called re-calcination. The re-calcination process consists of heating the 
calcium carbonate sludge to high temperatures to convert the carbonate (CO3) to carbon dioxide 
(CO2). The recycled lime could be reused in the softening process and could significantly reduce 
the amount of imported lime required for the softening process.  

As a result of the bench scale testing, stripping of carbon dioxide, followed by warm lime softening 
is envisioned as being the preferred method of reducing the hardness and alkalinity of the raw 
water before it is treated by an RO system to remove dissolved solids. 

6.2.3 Pre-Treatment Process Train Alternatives 

Bench scale testing established the preferred pre-treatment processes that would be required 
before treatment by an RO system. As mentioned previously, these processes were combined into 
three separate configurations, with the method of softening and the polishing steps after softening 
being the differences between the configurations. All of the process train alternatives have arsenic 
and radium removal before the softening step and RO as the primary treatment process. 

Each alternative is briefly discussed followed by a detailed discussion of the treatment processes. 
An evaluation matrix follows the discussion of the treatment processes and the preferred process 
train is presented after the matrix. 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

72 

 

6.2.3.1 Process Alternative 1: Warm Lime Softening+ Media Filtration + RO 

This process alternative, shown schematically below in Figure 6-1, includes energy 
(pressure) recovery, CO2 and hydrogen sulfide (H2S) removal via aeration, specific 
removal for arsenic and radium, warm lime softening, media filtration, heat recovery, and 
finally RO. The warm lime softening process would require a re-calcination system to 
allow for the reuse of lime at the treatment plant and to possibly generate a marketable 
product from excess lime produced.  

 

 

Figure 6-1 Process Alternative 1: Warm Lime Softening + Media Filtration + RO 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

73 

6.2.3.2 Process Alternative 2:  Warm Lime Softening + Media Filtration+ WAC Ion Exchange 
+ RO 
This process alternative, shown schematically below in Figure 6-2, includes energy 
(pressure) recovery, air stripping to remove CO2 and H2S, specific arsenic and partial 
radium removal, warm lime softening, media filtration for carryover particulates, ion 
exchange (IX)  for polishing of remaining divalent cations (calcium, magnesium, barium, 
strontium), and RO. A re-calcination system would be required for the full-scale facility to 
allow for reuse of lime at the plant and generate excess lime as a marketable product. 
Arsenic and approximately 50 percent of the radium will be removed independently of the 
softening step to prevent contamination of the lime product.  

 

 

Figure 6-2 Process Alternative 2: Warm Lime Softening +Media Filtration + 
WAC Ion Exchange + RO 

 

 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

74 

6.2.3.3 Process Alternative 3: Nanofiltration Softening +RO  
This process alternative, shown schematically below in Figure 6-3, includes energy 
(pressure) recovery, aeration for CO2 and H2S reduction, specific arsenic and radium 
removal, nanofiltration softening instead of warm lime softening, and RO. The NF 
membrane would separate most of the remaining contaminants prior to the RO, only 
requiring the RO to remove mono-valent ions. The NF membrane reject water would be 
softened using IX or lime softening, with the softened water returned to the nano-filters. 
The RO brine would be a relatively pure, marketable product since the arsenic and radium 
would be removed upstream. 

 

6.2.4 Process Descriptions 

6.2.4.1 Aeration 
Aeration is a mass transfer process that removes dissolved gases from water and 
oxidizes certain compounds via exposure to air in a controlled reaction. Aeration is 
achieved by either installing submerged air diffusers in an open tank or flowing water over 
a packed tower to achieve air-water contact. Due to the potential for scaling with this 
water, a scale inhibitor must be added to the water prior to treatment in a packed tower. A 
basin with coarse bubble aeration was considered, however it would be more difficult to 
collect the carbon dioxide (CO2) off-gas for use in ancillary processes being evaluated for 
this Project. Therefore, a packed tower will be used for aeration. 

Aeration will also oxidize iron and arsenic into higher oxidation state molecules that more 
readily adsorb with coagulants. A coagulant, used in the downstream treatment process, 
can be added downstream of the packed tower aeration step to take advantage of the 
additional mixing. The primary operational concern for aeration is scale build-up and 
provisions will be required in the full-scale facility for periodic acid cleaning. 

A blend of air and CO2 will be released out of the packed tower. Recovery and reuse of 
this stream will be discussed in later sections of this report. 

Figure 6-3 Process Alternative 3: Warm Lime Softening +Media Filtration + 
WAC Ion Exchange + RO 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

75 

6.2.4.2 Coagulation/Sedimentation 
The main purpose of this step for the Project is to isolate and remove the arsenic and 
radium prior to the warm lime softening and RO processes so they are not concentrated in 
the lime waste or RO concentrate. This process would minimize the waste stream 
containing arsenic and radionuclides and may potentially allow for usable byproducts 
(lime, sodium carbonate, and/or sodium sulfate) to be recovered from the softening and 
RO process.  

During the coagulation/sedimentation process, the addition of a coagulant such as ferric 
chloride is used to reduce the concentration of dissolved metals, dissolved organics and 
suspended particles from water. The metal salts destabilize these constituents and form 
large particles that facilitate removal by settling in an inclined plate settler.  

Removal of radium and arsenic in the same treatment basin presents a challenge since 
arsenic removal is expected to occur in the treatment process at pH 7.5 and radium 
removal is more efficient at a higher pH. If radium were not reduced in this step, it would 
be removed in the softening step where the pH is much higher. The addition of potassium 
permanganate along with ferric chloride in this process will facilitate radium removal at a 
low pH and keep significant amounts of radium from being removed in the softening 
process. This will allow by-products from the softening process to be recycled and 
possibly recovered for re-use or sale. 

The waste product from this process is coagulant sludge that would contain iron hydroxide 
sludge with additional iron, arsenic and radium. A 5 MGD facility will create approximately 
2000 pounds per day (lb/d) dry weight of sludge using a ferric chloride dose of 30 mg/l as 
iron (87 mg/l as FeCl3).  

6.2.4.3 Warm Lime Softening 
A softening process follows the coagulation/settling process and involves the addition of 
lime or caustic soda to increase the pH of water to reduce the solubility of calcium and 
magnesium, which are responsible for hardness. Softening also reduces the alkalinity of 
the water, and consequently the amount of acid needed to depress the pH of the 
softening effluent, and minimizes calcium carbonate scaling in the granular media filters 
and ion exchange feed water piping.  

Warm lime softening has been selected for the Project since improved performance and 
lower chemical usage can be achieved if the precipitation reaction is carried out at 
elevated water temperature. A “warm lime” softening process can be used in treatment 
plants where there is excess heat available or the source water is naturally at a high 
temperature usually between 120° and 140° F. The warm lime process is highly effective 
since the solubility of calcium and magnesium are lower at higher temperatures and more 
easily removed in the precipitation process.   

An alternative to using lime in the softening process would be to use sodium hydroxide or 
caustic soda. Caustic soda would reduce the settled solids volume for this Project by 
roughly two-thirds. While there would be a reduction in the volume of dry calcium 
carbonate solids with this approach, the sodium would be transferred to the RO brine 
waste stream as sodium bicarbonate. This would increase the sodium content in the RO 
feed water, which would increase the process operating pressures. Also considered for 
the Project is the production of lime from the softening process residuals, thus limiting the 
volume of commercial chemicals that require delivery to the site. 

Bench-scale testing indicated a dose of 1500 mg/l of lime or 900 mg/l of caustic soda to 
achieve a pH of 9.5. However, lime softening was much more effective in reducing the 
alkalinity of water (caustic soda increased the alkalinity) and will be used in the full-scale 
plant. It is anticipated that lower chemical dosages will be realized at the full-scale 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

76 

facilities due to more effective stripping of CO2 using aeration, which will further increase 
pH before chemical addition, and improve reaction kinetics achievable in a larger contact 
basin.  

As with coagulation/sedimentation, softening is adversely affected by rapid changes in 
plant flow rates. Therefore, wide variation in plant production should be avoided in typical 
operation. Granular filters installed downstream from the chemical softening process can 
remove carry-over of solids during plant startup and process upsets. 

6.2.4.4 Granular Media Filtration 
Granular media filtration is a process in which sand, anthracite, or other fine-grained filter 
media are used to remove suspended solids that have previously been coagulated or 
precipitated through an upstream treatment process. Catalyzing media, such as 
greensand or pyrolucite, can also be utilized to improve iron and manganese oxidation, 
and adsorptive media, such as granular activated carbon (GAC) can be used for removal 
of dissolved organic compounds. Granular media filters would be used for this Project 
after lime softening to remove the small percentage of the solids that do not settle in the 
softening process. 

Media filters must be backwashed periodically to removal the accumulated solids, and 
insufficient backwashing will result in breakthrough of these solids into the product water. 
The frequency and duration of backwashing will depend on the nature and quantity of the 
solids being removed. Catalyzing media and adsorptive media would also require 
regeneration or replacement to maintain functionality.  

6.2.4.5 Ion Exchange 
Ion exchange (IX) is a process by which dissolved ions are removed from water using 
natural or synthetic resins that exchange ions in the resin, such sodium or hydrogen, for 
higher ionic strength ions in the water. IX vessels must be periodically backwashed and 
regenerated using sodium chloride, acid, or base solutions to replace the sodium, 
hydrogen, or other exchange ion into the resin. Resins that are not regenerated effectively 
will result in breakthrough of the ions targeted for removal, often at concentrations 
exceeding those of the feed water. The effectiveness of IX is greatly reduced by the 
presence of suspended solids, which can create high head loss and resin fouling organic 
compounds, and metals, such as iron, manganese, and arsenic, making it cost effective to 
remove these before sending the water to ion exchange vessels.  

The most common IX resin used for water softening is a sodium cation exchange or 
zeolite resin that exchanges sodium for calcium (Ca), magnesium (Mg), and other divalent 
cations. Typically the Ca and Mg ions are preferentially removed, so other cations are 
displaced as the resin bed becomes saturated with Ca and Mg. After the resin has 
reached its capacity for hardness removal, it must be regenerated with a 6 percent 
concentration sodium chloride solution, creating an intermittent brine waste stream. 
Sodium zeolite resins have limited exchange capacity, require frequent regeneration, and 
are not suitable for this Project given the high sodium concentrations that would inhibit the 
removal of hardness and increase Ca and Mg leakage.  

An alternative to the sodium zeolite resin would be a weak acid cation (WAC) exchange 
resin, which is more efficient at removing hardness, allowing higher feed concentrations, 
lower product water hardness concentrations, and less frequent regeneration. WAC resins 
exchange hydrogen for calcium, magnesium, and other divalent ions, requiring 
regeneration with a dilute mineral acid solution rather than with salt. WAC resins do not 
add salinity, and they remove alkalinity from the treated water as a result of the exchange 
of hydrogen ions (H+) for the cations.  



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

77 

WAC resins are still susceptible to interference from suspended solids, organics, and 
multi-valent cations (iron, manganese, and/or arsenic), but are more amenable for use for 
this Project because they reduce hardness to near-non-detect levels and have higher 
capacities. This will prevent potential scaling of calcium fluoride and magnesium 
hydroxide in the RO concentrate.  

Use of IX would serve as a polishing step to remove trace levels of hardness after 
chemical softening, allowing the downstream RO process to operate at significantly higher 
recovery rates. Initial estimates indicate that regeneration of a WAC resin, treating 
previously softened water with residual calcium and magnesium concentrations of 40 mg/l 
each, would require regeneration approximately once per day, using 7,000 to 8,000 lb/day 
of hydrochloric acid (assuming a 5 MGD facility). 

6.2.4.6 Nanofiltration 
Nanofiltration (NF) membranes are a possible alternative to warm lime softening. NF 
membranes would preferentially remove hardness and other divalent and multi-valent ions 
from water, while retaining a much lower percentage of mono-valent ions, such as 
sodium, chloride, and bicarbonate in the product water. NF membranes operate at lower 
feed pressures than RO membranes, but, similar to RO membranes, are susceptible to 
fouling from the sparingly soluble salts and insoluble metal hydroxides. Antiscalants can 
be utilized to delay scaling of calcium, magnesium, silica and barium compounds when 
operating above the equilibrium saturation limits. However, the high concentrations of 
these constituents in the raw water exceed the capabilities of antiscalants, which would 
result in frequent cleaning of the membranes with acid and base solutions.   

Membrane projections were evaluated using several NF membranes, and the results of 
the projections indicated that the membranes would remove up to 70 percent of calcium 
and 25 to 50 percent of bicarbonate, potassium, and barium, while passing the majority of 
the sodium, chloride, boron, fluoride, and silica, and removing more than 80 to 90 percent 
of the sulfate and magnesium. High concentrations of acid would be required to prevent 
scaling of NF membranes and to achieve recoveries between 50 to 70 percent. Chemical 
softening would then be required on the brine waste stream in order to remove calcium 
and magnesium before returning the treated waste stream to the head of the plant.  

While NF softening does provide some benefit in its ability to remove sulfate and alkalinity 
from the feed water at much lower pressures than RO membranes, the NF membranes 
create a high volume waste stream that must be treated and then recycled. In addition, it 
allows calcium, magnesium, and bicarbonate to be split onto both sides of the membrane, 
resulting in partially pure waste streams. The partially pure waste streams make it difficult 
to remove and isolate useable solids, which was one of the evaluation criteria for this 
Project. 

6.2.4.7 Reverse Osmosis 
Reverse osmosis (RO) is a treatment process used to remove solutes from water. An RO 
process depends on the presence of a barrier or membrane that is selective so that 
solvent (water) can pass through the membrane while the solutes cannot. Osmotic 
pressure is the pressure required to prevent the flow of water through a semi-permeable 
membrane separating two solutions of different concentration. To separate water from 
dissolved salts in reverse osmosis, the water is pumped at high pressure across the 
surface of the membrane, which causes a portion of the water to pass through the 
membrane. Water passing through the membrane is called permeate and is relatively free 
of dissolved solutes while the remaining water, called concentrate, exits at the end of a 
pressure vessel. Brackish water RO systems are designed for a pressure range of 300-
600 psi while seawater systems operate a pressures ranging from 800-1500 psi. 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

78 

RO systems consist of 8-inch diameter by 40-foot long membrane elements with 
approximately 400 square feet of membrane surface area. The membrane elements are 
placed in series of 5-7 elements in long pressure vessels and the vessels are arranged in 
parallel, which is called a stage. Concentrate from one stage can be fed from one stage to 
another to increase recovery (a multi-stage system) or permeate from one stage can be 
fed to a second stage to increase solute removal (a two-pass system). Recovery is the 
ratio of permeate to feed water flow and is a measure of how much water is produced. 
Recoveries in seawater RO systems range from 40 to 50 percent while recovery in 
brackish water RO treatment systems is usually 80 percent. 

RO membranes would be the main treatment step for this Project, and would remove the 
more soluble dissolved salts and produce a treated water with less than 500 mg/l TDS. 
Seawater RO membranes would be required to achieve the TDS reduction and to be 
compatible with the high feed pressures necessary to overcome the osmotic pressure of 
the high salinity water. The RO process will create a waste stream of concentrated brine 
that would contain any ions not removed in the upstream pretreatment processes. Ions in 
the brine stream would include sodium, chloride and small concentrations of boron, but 
may also include sulfate and bicarbonate, depending on the pretreatment processes 
selected for the Project.  

Recovery of up to 80 percent of the feed water as low-TDS permeate may be achieved 
with a two stage RO system, provided upstream pretreatment processes remove divalent 
ions, such as calcium, magnesium, barium, and strontium, along with multi-valent metals, 
[...]
consist of four parallel cooling towers in each process train capable of reducing the finished water 

temperature from 81 F to 70°-75° F through evaporative cooling. The treated water will pass 
through the hot side of a closed heat exchanger and the cooling towers will constantly provide the 
cooled fluid to allow the heat exchange. Approximately 3% of the product water will be required for 
makeup water in the evaporative loop. 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

 104 

A two loop system will be utilized to avoid exposing treated water to the atmosphere and inviting 
biological growth. The evaporative loop will pass through the cool side of the heat exchanger to 
provide up to the 55 Million BTU’s in cooling required at the 5 MGD max production rate. 

7.2.11  Treated Water (30)  
The proposed water project includes a finished water clearwell as well as a 5 MGD ground storage 
tank. The clearwell will be located at the treatment plant site. High service pumps will be provided 
adjacent to the clearwell for transporting the finished drinking water from the treatment site to the 5 
MGD ground storage tank.  

The 5 MGD ground storage tank will be optimally located for supply to all potential wholesale water 
supply customers at an approximate elevation of 5,700 feet MSL.  

This project does not include water distribution. It is anticipated that wholesale water customers will 
be required to connect to the finished water storage tank and take responsibility for their own water 
transmission and distribution from that point.  

7.2.12  On-site Hypochlorite Generation System  
The on-site hypochlorite generation (OSG) system will produce a 0.8% sodium hypochlorite 
solution for feeding to the raw water and treated water to establish a free chlorine residual of 0.5 
and 1 mg/l respectively. The OSG will be a 200 lb/day system, and will use the sodium chloride salt 
recovered from the brackish water treatment process as the raw material for the electrolytic cell 
that produces the hypochlorite. A five (5) ton brine making tank will be stored outside the chemical 
storage facility. This heated tank will be filled with dry salt and have a permeate feed that will be 
used to produce the 29% salt solution required for the electrolytic cells of the OSG system.  

The 200 lb/day OSG system will produce 0.8% sodium hypochlorite that will be stored in two 
separate 4,000 gallon XLPE feed tanks. Two sets of peristaltic chemical feed pumps will send the 
0.8% hypochlorite to two independent dosing points. Both the pretreatment dosing point and the 
finished water dosing point will require approximately 1 gpm of 0.8% sodium hypochlorite. The 
recommended 30 day storage of chemicals will be kept in the brine maker tank, and nearly two 
days of maximum chemical dosing will be stored in the 0.8% storage tanks. 

7.3 FULL SCALE TREATMENT PROCESS OPERATING CRITERIA 

Based on comprehensive computer modeling of the selected treatment process, with consideration of the 
pilot test findings, chemical feed rates for the full scale process have been estimated and are presented 
below in Table 7-1. 

Table 7-1 
Estimated Full Scale Chemical Feed Rates1 

Chemical 
Dose 
(mg/l) Purpose Concentration 

Usage 
(lb/day) 

Raw Water Hypochlorite 2 (residual) Oxidation 12% 100 

De-carbonation Tower Air 2400 scfm Oxidation Air  

Ferric Chloride 
90 (as FeCl3)                  
30 (as Fe) Coagulation  5000 

Lamella Plate Clarifier Polymer 1 Coagulation  50 
Lime (CaO) 1,500 Chemical Softening  Dry 72,000 
Solids Contact Clarifier Polymer 1 Coagulation  50 

Softened Water Hydrochloric Acid 250 pH reduction to 9.8 40% 3300 gal/day 
Granular Media Filter Polymer 1 Coagulation  50 
WAC IX Hydrochloric Acid (HCL)  Resin Regeneration   

RO Antiscalant 4 Antiscalant  210 
Treated Water Ammonia  Chloramine Disinfection   

Treated Water Hypochlorite 2 mg/l Chloramine Disinfection 12% 
80 lbs/day =      
80 gal/day 

Treated Water Lime 20 pH adjustment   800 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

 105 

Treated Water CO2 30 Final pH=8.7, Alk=44 mg/l, CCPP=10 mg/l, LSI=0.9  800 

1-Rates based upon computer modeling and pilot test findings. 

These chemical feed rates were used to project the volume of solids produced in each of the full scale 
process streams for a 5 MGD plant. The full scale plant is expected to achieve a recovery rate of 82.5%, 
however, for the purpose of the PER and in the interest of being conservative, an 80% recovery rate is 
utilized in the full scale mass balance table. These data are provided below in Table 7-2.



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

106 

 

 

 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

107 

7.4 RESIDUALS MANAGEMENT AND RECOVERY 

7.4.1 General 
Residual waste processing, marketing, or disposal contributes a significant cost to constructing and 
operating a water treatment plant. The residuals waste handling equipment proposed for the 
Treatment Plant are designed based on the preliminary evaluation of potential options. The design 
considerations include three aspects, technical feasibility, environmental acceptability and cost 
effectiveness. 

The wastewater treatment system proposed at the plant includes an Equalization Basin, two 
Backwash Clarifiers and one Overflow Lagoon. The filter backwash and rinse (filter to waste) water 
will be directed to the Backwash Clarifiers for settling. The supernatant collected from this 
clarification process will be recycled to the plant influent and the settled sludge will be discharged 
to the Wastewater Equalization Basin. The settled solids from the solids contact clarifiers will be 
periodically blown down to the equalization basin. The waste streams discharged to the 
Wastewater Equalization Basin will be pumped to a plate and frame press for dewatering. An 
overflow lagoon is provided for emergency backup to capture overflows from process units. 

7.5 RESIDUAL PRODUCTS SOURCES AND USES 

� Raw Water Carbon Dioxide 
– At 450 mg/l of CO2 present in the raw water, and a flow rate of 4610 gpm, there is 12.5 tons/day of 

CO2. 
– Capture CO2 and utilize for re-carbonation basins, treated water stabilization, potentially algae 

growth, and potentially for tertiary injection into gas wells proposed by the potential 250 MW power 
plant. 

� Raw Water Excess Heat 
– The raw water temperature is 150° F. The anticipated temperature of the pre-treated water is 130° 

and the target temperature for the RO system is 84°. The necessary temperature reduction is 46° 
prior to the RO system. 

– Reclaim with heat exchangers and reuse on-site. 
� Raw Water Artesian Pressure 

– While there is a static artesian pressure of 150 psi at the wells, it is anticipated that this pressure 
may subside to below the ground surface upon startup at the well design flow. 

– Make provision for pump-style turbine generators in final design, to be implemented upon 
verification of dynamic artesian pressure after plant startup. 

� Arsenic and Radionuclides (Clarifier Sludge) 
– At 0.6 gallons/minute, the facility produces 315,360 gallons/year or approximately 1,315 tons/year.  
– This is classified as a hazardous material and therefore requires special handling, transport, and 

disposal in a licensed hazardous facility, such as the Waste Control Specialists’ Andrews TX 
hazardous waste landfill. 

� Lime (Softening Clarifier Sludge) 
– The quick lime dosage required upstream of the softening clarifier is calculated to be a minimum of 

1100 mg/l. This equates to approximately 31 tons/day of quick lime (CaO) consumption.  
– The softening process will generate lime sludge at an average rate of approximately 30 gpm at 

35% solids, resulting in a total sludge production rate of approximately 156,000 lb/day (78 tons/day 
dry) calcium carbonate lime sludge (CaCO3) 

– The re-calcination process will produce approximately 48 tons of quicklime (CaO) per day. With a 
required feed rate of 31 tons/day in the softening clarifier, 65% of the quick lime generated by the 
re-calcination process can be recycled back into the treatment process. This results in an excess 
quick lime production of 17 tons/day, which can be sold for revenue. 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

108 

– It is anticipated that approximately 7.4 tons of magnesium carbonate (at a 90% solids 
concentration) will be produced per day, which can be sold for revenue. 

– Collect CO2 from the re-calcination kiln flue gas and blend with de-carbonation tower CO2 for re-
carbonation basins, treated water stabilization, potentially algae growth, and potentially for tertiary 
injection into gas wells proposed by the potential 250 MW power plant. 

� Ion Exchange WAC Regeneration Waste 

– The WAC regeneration waste will consist of an intermittent flow averaging approximately 2 gpm. It 
is proposed to blend this waste stream with the sodium sulfate brine. 

� Salt Brine (Reverse Osmosis System Reject) 

– Separate sodium chloride with preferential nanofiltration 

– Sodium chloride brine will be concentrated, then crystallized to produce 121 tons/day of 
industrial grade sodium chloride salt. 

– This salt will also be utilized on-site for sodium hypochlorite generation and potentially for 
hydrochloric acid production. 

– The sodium sulfate brine is proposed to be disposed of in a deep aquifer injection well.  

7.6 POWER SUPPLY ALTERNATIVE EVALUATION 

This section of the report reviews several power supply alternatives for the recommended water supply and 
treatment process outlined above. Supporting documentation for this evaluation is included in Appendix T. 

7.6.1 Power Supply Alternatives Considered 
Several power supply alternatives are considered for the proposed desalination treatment facility. 
These are described further as follows. 

� Electricity and natural gas provided by incumbent utilities at standard tariff rates. 

� Natural gas fired combined heat and power (CHP) facility. 

� Biogas-fired CHP facility  

� Co-located 250 MW gas-fired power plant with CHP connections. 

Refer to Appendix T for a complete evaluation of the energy supply alternatives for this project.  

7.6.2 Recommended Power Supply Approach 
The recommended power supply approach is to cooperate with the developers of a co-located 250 
MW gas-fired power plant providing low cost electrical energy, and free heat, to the water 
treatment plant. 

7.7 REQUIRED PERMITS 
The tentative list of permits required for the proposed facility is outlined in Table 7-3.



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

109 

Item 

No. Permitting Entity

Required Permit or 

Approval/Regulation 

Name Description of Permitting Process

Requirement 

Type/Regulation or 

Reference Review Timeline Potentially Critical Issues

1 Federal Agency that is taking 

a federal action (e.g., 

providing funding or 

approving a permit)

National Environmental Policy 

Act (NEPA) Compliance

Depending on agency requirements, NEPA could consist 

of either a Categorical Exclusion (CE), Environmental 

Assessment (EA), or Environmental Impact Statement 

(EIS). 

CE: Council on 

Environmental Quality (CEQ) 

Regulations for implementing 

NEPA §1508.4; EA: See § 

1508.9; EIS: See § 1501.4 

and 1502

CE: Completed within months; 

EA: completed within months-

years; EIS: completed over course 

of years

Agreement between the federal agency and any other cooperating 

agencies on the scope of environmental review should be early in 

the permitting process. In addition, alternatives development for 

water source, treatment options, and supporting infrastructure is an 

important part of alternatives development. NEPA compliance 

documentation will need to dovetail with any ongoing technical 

work early in the planning process.

2 US Environmental Protection 

Agency

Construction General Permit National Pollution Elimination System (NPDES) General 

Permit for Discharges from Large and Small Construction 

Activities (i.e., under 1 acre). Prepare storm water 

pollution prevention plan (SWPPP) and submit electronic 

Notice of Intent (eNOI).

Construction General Permit 

NMR100000

7 days from submission of eNOI TMDL issues in discharge areas (e.g., tributaries to the Rio 

Puerco) could affect the permit requirements. 

3 US Army Corps of 

Engineers

Section 404/401 Permit Environmental consultant completes field survey for 

wetlands and non-wetland jurisdictional waterways of the 

United States, submits  to Albuquerque District Office 

their NWP form for review.

Permit/Nationwide Permit 

No. 39; 33 CFR 325.2

Determination of complete 

application within 15 days of 

receipt or 30 days from Pre-

Construction Notification; 

Approval w/in about 3 months 

based on recent experience with 

District Office

Review is often delayed until cultural resources survey of disturbed 

area is complete. If cultural resources are found, review will be 

further delayed until the State Historic Preservation Officer 

(SHPO) identifies the appropriate mitigation measures.

Federal Requirements

Table 7-3 
Draft Permitting Task List 



SANDOVAL COUNTY WHOLESALE WATER SUPPLY UTILITY 
DESALINATION TREATMENT FACILITY 
PRELIMINARY ENGINEERING REPORT 

 

110 

Table 7-3 - Draft Permitting Task List (Continued) 

Item 

No. Permitting Entity

Required Permit or 

Approval/Regulation 

Name Description of Permitting Process

Requirement 

Type/Regulation or 

Reference Review Timeline Potentially Critical Issues

4 NM Office of the State 

Engineer

Application for Permit to Drill 

Exploratory Well (WR-07) & 

Plan of Operations (for Artesian 

Wells)

If drilling exploratory wells for each notice of intent (NOI) 

on file with the OSE, Form WR-07 should be filed as 

specified for each well. See OSE File RG-88934.

Permit/19.27.4.31 NMAC No timeline defined. Estimated to 

be 3-4 months with pre-filing 

notification as courtesy. 

NM OSE will likely require special consultation with Senior staff 

regarding the County's well permits because District 1 staff do not 

often issue permits for deep-well production for municipal water 

supply.

5 NM Office of the State 

Engineer

Well Record and Proof of 

Completion of Well 

Required after drilling an underground water well. 

Complete OSE Forms WR-20 and WR-11.

Not permits, but required 

after filing WR-07 or other 

permits to drill underground 

water wells

Submission only. No review. NA

6 NM Office of the State 

Engineer

NOI to Appropriate Nonpotable 

Groundwater

File NOI to Appropriate Nonpotable Groundwater at 

Greater Depths than 2,500 feet using OSE Form, if not 

already on file with the OSE for a given well (See OSE 

File RG-88934).

NOI/NMSA 1978 §72-12-

26

No timeline defined. Note: Many NOIs are already on file with the OSE for specific 

locations for proposed wells. These locations should be 

considered during the engineering process, as changing the 

location of the well would include public notice and could be 

potentially difficult for the County. 

7 New Mexico State Land 

Office

Application for Right-of-Way 

Easement

File application if Facility or supporting infrastructure 

(e.g., pipelines, extraction or injection wells, evaporation 

ponds, etc.) will not be located on State lands. File 

affidavit of completion within 60 days of completing 

construction. 

Permit/NMAC 19.2.10 No timeline defined. Needs to be coordinated with environmental review required by 

lead federal agency, if federal action associated with this project. 